

DISCHARGE MEDICATION RECORD

Patient: John Smith MRN: 001-234-567

Discharge Date: 2024-11-05

Discharge Medications:

1. Aspirin 81mg daily · continue (antiplatelet)
2. Clopidogrel 75mg daily · continue for 12 months (dual antiplatelet therapy post-PCI)
3. Bisoprolol 2.5mg daily · continue (beta-blocker post-NSTEMI)
4. Lisinopril 10mg daily · continue (ACE inhibitor, hypertension)
5. Atorvastatin 80mg nightly · high-intensity statin (increased from 40mg)
6. Metformin 1000mg twice daily · restart (was held peri-procedure)

Discharge Condition: Stable

Discharge Date: 2024-11-05

Follow-up Instructions:

1. Cardiology clinic follow-up in 2 weeks (2024-11-19)
2. GP follow-up in 1 week for wound check and blood pressure review
3. Do NOT stop aspirin or clopidogrel without consulting cardiologist
4. Echocardiogram result to be followed up at cardiology clinic
5. Blood culture result to be reviewed by GP · notify patient if any action required
6. Diabetic review with endocrinologist · referral sent